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Model No: GA5011

Parts List
ID Part No Name Qty Notes
1 *** *** *** Click for Technical Bulletin 83439
2 417771-6 PIN CAP 1
3 234057-1 COMPRESSION SPRING 8 1
4 318158-4 GEAR HOUSING 1
5 262132-3 RUBBER RING 27 1
6 264010-3 HEX.NUT M7 1
7 227517-0 SPIRAL BEVEL GEAR 13 1
8 *** *** *** Click for Technical Bulletin 87406
9 267352-4 FLAT WASHER 22 1
10 962107-9 RETAINING RING (INT) R-30 1
11 240094-5 FAN 70 1
12 513704-0 ARMATURE ASS'Y 240V 1
13 681644-1 INSULATION WASHER 1
14 210044-4 BALL BEARING 608DDW 1
15 419961-7 BAFFLE PLATE 1
16 520061-9 FIELD ASS'Y 220-240V 1
17 266340-8 TAPPING SCREW 4X65 2
18 158278-0 MOTOR HOUSING COMPLETE 1
19 188462-3 HANDLE SET 1
20 266326-2 TAPPING SCREW 4X18 4
21 *** *** *** Click for Technical Bulletin 85070
22 643750-0 BRUSH HOLDER CAP 2
23 864605-8 GA5011 NAME PLATE 1
24 645200-1 NOISE SUPPRESSOR 1
25 651922-3 SWITCH TG71B 1
26 687261-5 STRAIN RELIEF 1
27 266326-2 TAPPING SCREW 4X18 1
28 188462-3 HANDLE SET 1
29 682574-9 CORD GUARD 10-90 1
30 666415-7 POWER SUPPLY CORD 1.0-2-2.0 1
31 213977-2 O RING 7 1
32 256505-0 SHOULDER PIN 5 1
33 263002-9 RUBBER PIN 4 1
34 210033-9 BALL BEARING 696ZZ 1
35 233950-6 RING SPRING 11 1
38 227518-8 SPIRAL BEVEL GEAR 34 A 1
41 911003-8 PAN HEAD SCREW M3X6 3
42 285728-3 BEARING RETAINER 39 1
43 211241-5 BALL BEARING 6202DDW 1
44 253853-8 FLAT WASHER 15 1
45 213624-5 O RING 48 1
46 *** *** *** Click for Technical Bulletin 83094
47 265131-4 PAN HEAD SCREW M5X18 4
48 345464-4 LABYRINTH RING 1
49 324786-5 SPINDLE 1
50 265180-1 PAN HEAD SCREW M5X16 1
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https://ecommerce.makita.com.au/online/LINKS/technical/PDF/83439-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/87406-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/83094-WW-1.pdf


Model No: GA5011

ID Part No Name Qty Notes
51 *** *** *** Click for Technical Bulletin 98970
52 224415-9 INNER FLANGE 42 1
53 224554-5 LOCK NUT 14-45 1
54 418519-9 SWITCH BASE 1
55 233117-6 COMPRESSION SPRING 6 1
56 158402-5 SWITCH LEVER B COMPLETE 1
1001 153504-2 GRIP 36 COMPLETE 1
1002 782423-1 LOCK NUT WRENCH 35 1
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https://ecommerce.makita.com.au/online/LINKS/technical/PDF/98970-WW-1.pdf

